
1 

1. Background information of the water treatment plant

The Kandy South water treatment plant (KSWTP) was commissioned on 29th January 2010 at a cost of 

72.34 million US$. The main responsibility of this plant is to treat raw water extracted from the Mahaweli 

Ganga River and supply the treated water to 15 reservoirs located in South Kandy Metropolitan area. This 

plant is designed to produce 35,000 m3/d of drinking water complying with the SLS standards (Ordinance 

of SLS standard 614: Part 1 & 2 - Sri Lanka Standards Institute, 1985). It will serve 250,000 consumers 

before the design horizon of year 2030. Table 1 below presents the details about the Kandy South WTP.  

Table 1 Overall information of Kandy South WTP (Wijesinghe, 2013) 

The current water demand is only at 60% of its designed capacity. The water treatment facilities comprise 

of: 1) Intake section, including the Mahaweli River with impound weir, coarse and fine screen; intake well 

with submersible pumps and sludge removal pumps; 2) Treatment processes, including aerator, lime and 

alum feeding, pre‐ chlorination,  pulsator clarifiers ,  sand  filters,  backwashing  system,  post  chlorination  

and  neutralization  system;  3) Storage, including high lift pump house; 4) Sludge treatment; and 5) Other 

accessories, including supervisory control and data acquisition (SCADA), programmable logistic controls 

(PLCs) and radio systems. 

2. Water treatment process flow

The water treatment process at KSWTP includes: 

Raw water extraction → Aerator  → Rapid mixing (hydraulic jump) → Flocculation & Sedimentation by 
pulsator clarifier → Rapid sand filters → Disinfection (Gas chlorination)→ Clear water tank → 
Distribution network 

Water Supply Scheme Kandy South 

Type of source Surface water 

Name of the source Mahaweli  Ganga River 

Year of commissioning 2010 

Design capacity (m3/d) 35,000 

Present production (m3/d) 18,000 

Treated water quality standard SLS 614:1983 

Number of connections 25,200 

Number of consumers 113,400 

Distribution length (km) 510 

Topography Mountainous 

Highest elevation–MSL (m) 740 

Lowest elevation-MSL(m) 477 

Climate Tropical climate 

Automation Supervisory Control and Data Acquisition (SCADA) 

Kandy South Water Treatment Plant 

Sri Lanka 



         
 

2 
 

Figure 1 below presents the overall water treatment flow of the KSWTP.  
 

 
 

Figure 1 Water treatment process at Kandy South water treatment plant 
 

2.1 Catchment 
 
The KSWTP extracts raw water from the longest river in Sri Lanka, known as the Mahaweli River. Its 

catchment area covers 1/6th of the country’s land area of 65,610 km2. However, the treatment plant is 

located in middle stretch of the river. There is a large hydropower generation plant located about 30 km 

upstream to the WTP. The river passes through many urban and local settlements and therefore its water 

carries many pollutants coming from urbanized areas.  

 

 

 
       Figure 2 Mahaweli River    Figure 3 Screens of Intake 

 

2.2 Treatment Processes 
 
The KSWTP consisted of a river intake with two bar screens of 20 mm and 6 mm openings. River water is 

pumped to an aerator and sent through two pulsators and six sand filters set in parallel. Alum is used as 



         
 

3 
 

the coagulant and lime is added as needed (Table 2). Pre‐and post‐chlorination is also carried out. There 

are 15 reservoirs and treated water is pumped to 3 levels via 9 booster pumping stations.  

 

Table 2 Information of chemical used at the plant 

 

Chemical Dosage 

Lime 3 - 4 ppm 

Chlorine 2.5 kg/h 

Alum 5 -  14 ppm 

 

The full system is controlled by a SCADA system which is connected via radio signals. Online measurements 

are implemented for raw water pH, turbidity, color and treated water free Cl2 level. The treatment 

processes provided the step‐by‐ step process and control steps which enable hazards and risks 

identification that could affect the quality of treated water. In Kandy South WTP, fine screen is cleaned 

manually. 

                                            

                            

 

 

 

 

 

 

   

 

 

 

 

 

 

 

Figure 4 Cascade aerator 

 

 



         
 

4 
 

 

 

Figure 5 Pulsator clarifier 

 

The hydraulic retention time of water at pulsator clarifier is 20 minutes. The sludge blanket up-flow 

rate is 3 m/h and clarifier up-flow rate is 2.43 m/h. The effluent of pulsator clarifiers is passed 

through the rapid sand filter.  The filtrate velocity is 7.75 m/h with the filtrate rate of 244m3/h. The 

filtrated water has very low turbidity (0.2- 0.3 NTU). The filtration basin requires backwashing when 

the head loss reached 0.9 m (negative pressure gauge). Usually, the backwash frequency is 48 h 

with the backwash flow rate of 472 m3/h. Percentage of sand loss due to backwash is negligible  
 

 

 
 

Figure 6 Lime Storage 

 

The cost of chemical used per thousand m3 of treated water: 2.94 US$ 

 



         
 

5 
 

Category 
Consumption 

(m3/month) 

Consumption 
(m3/d) 

Proportional percentage 

(%) 

Domestic 367,124 12,237.5 88.30 

Commercial 11,107 370.2 2.70 

Government 3,660 122.0 0.90 

Others 33,818 1,127.3 8.10 

Total 415,709 13,856.8 100 

 

 

  

 

 

 

 

 

 

 

 

 

Figure 7 Sludge collection pit 

 

Amount of sludge produced per day is 1 m3. After collecting sludge at sludge collection pit, it is dried 

at sludge drying beds (3 beds, 3-5 months per batch). The dried sludge is then disposed at landfill. 

 

2.3 Water distribution 

 

Treated water is distributed to a total of 35,390 connections through 15 reservoirs. The consumers are 

from domestic, commercial, government and other sectors. The total water consumption by different 

users and the respective proportion are shown in Table 3. Hence, the users of water from the KSWTP are 

identified for the National Water Supply and Drainage Board (NWSDB) to determine the different water 

quality required to meet the needs of these different customers. 

 
Table 3 Total water consumption and the respective proportion by different users 
 

 

 

 

 
 
 

 

 
2.4 Operational Monitoring  
 

Two log books are kept to record the water quality data obtained from the laboratory (turbidity and 

pH recording at 2 h intervals, color and electrical conductivity on daily basis) and jar test data.  In 

addition, online measurements of raw water pH, turbidity and color are being recorded by the SCADA 

system. 

 



         
 

6 
 

All above data and plant production data are collected daily by the call center established at the 

regional support center and handed to the Deputy General Manager for his observations and necessary 

actions. In addition, data are forwarded to the Water Quality Assurance and Inspection Unit for 

continuous monitoring and investigations if required. 
 

All defects are observed and recorded based on the type of record, date of observation, remedial 

activities, reported officer's details and supervisor's details. The related defects are recorded in the 

respective civil, mechanical or electrical log books (Figure 8) and are further categorized as major and 

minor defects. Such information is summarized at the end of each month for reporting. 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
  
 

 
 

 

 

  

 

 

 

 

 
 

Figure 8 Organization Chart of the treatment plant 
 
 

3. Aspects of treatment processes posing most difficulty for daily operation 
 
Table 4 below shows the current threats to treatment plant. According to the source of hazards, 
different issues are considered. 
 
 
 
 
 
 

Manager (KS/ Production) 

Plant Engineer  
(KSWTP) 

Electrical Engineer  

OIC 
EA (Civil)  

EA (Electrical)  EA (Mechanical)  

PT at Transmission (02)  PT at KSWTP (03)  

Maintenance Staff  Vehicle  

• EA –Engineer Assistant 

• OIC – Officer In Charge 

• PT- Plant Technician 

 



         
 

7 
 

 
   Table 4 Current threats to treatment plant 